REDEKOP

CASE |H 7120 - 9120
ROTARY MAV - 220

PARTS MANUAL

PRODUCT NUMBER:  201-000

SERIAL NUMBER RANGE: RM20400 -

CS0131-01R3



CASE IH 7120-9120 MAV CHOPPER

Table of Contents

Page

Chopper Base Housing & Shrouds RM20400 .........coocuiiiiiiiiiiiiie e 1-2
Knifebar RM20400 ...ttt ettt et et e et e e eeeemeeenneeameeesneeeneeaneee e 3-4
Tailboard Mounts RM20400 ........coiiiiiiiiiiiiie e 5-6
Tailboards RM20400 ...ttt sttt e et e s e e sreeeneeeseeeeneeeaneeeneeeanes 7-8
AFX Chopper Mounts RM20400 ..........oiiiiiiiiiiee ittt e e et ee e e 9-10
Chaff and Straw Door RM20400 .........cooiiiiiiiiiiiiieee e 11-12
AFX Sieve Extension RM20400 .......ocueiiiiiiiiiiie ettt e e ee e 13-14
Chopper Internal Deflector Components - Case IH 120/230/240 Series .....cccccccveeeeeiiannes 15-16
Chopper Rotor Components - CaselH 8010/8120/9120 ........oiiiiviieeeiiiiiiiieeeee e 17 -18
Jackshaft Assembly RM20400 ..ot 19-20
AFX Drive Components RM20400 ..........oooiiiiiiiiiiiiiiee et e e rreeee e 21-22
Chopper Drive Components - CaselH 120/230/240 SerieS ........ooooccoiiiieeeiieeeeeeeieieee 23-24
Chopper Drive Components - CaselH 8120/9120 Series ........cooovevieeeeeeeeeeeeeeeeeeee 25-26
Jackshaft Assembly Main Shaft & Sheaves- JSO71 ... e 27 - 28
Jackshaft Assembly Upper Tensioner - JSO71 ... 29-30
Jackshaft Assembly Bottom Tensioner - JSO7T ... 31-32
AFX Shield and Handle - RM20400 ..........ccooiiiiieiieee e eeeesee e see e e seeaneeesneeeeeenneeas 33-34
AFX Shield - CaselH 120/230/240 MRI1284 .......ooiiiiieeee et 35-36

Ladder Assembly - Case 7120-9120 208 RM20400 ......ccueiiiiiiiiiiiee e 37 -38



CaselH 7120 - 9120
Rotary MAV - 220




Chopper Base Housing & Shrouds

Serial Number Break From: Serial Number Break To:

Date:06JUL2025 RM20400

FRONT OF COMBINE

CS0131-01 R1

I_ Indicate implement serial number with any parts order

REDEKOP

1



L

Chopper Base Housing & Shrouds

Serial Number Break From: Serial Number Break To:

Date:06JUL2025 RM20400
ITEM NO. PART NO. DESCRIPTION QTY NOTE

7 CG1598 CHOPPER REAR PANEL 55L - BLACK 7

2 CG1608 KBAR GUARD 55W - BLACK 7

3 CG2218 FLOOR EXT CHOPPER REAR 55L - BLACK 7

4 CG223BL FAN SHROUD LT - BLACK 7

5 CG223BR FAN SHROUD RT - BLACK 7

6 CG2288 STRAP, BELT SEAL 55W - BLACK 2

7 CG24718 FLOOR CHOPPER 55W RLD - BLACK 7

8 CG300BL SIDEWALL BCHOP LT - BLACK 7

9 CG300BR SIDEWALL BCHOP RT - BLACK 7

70 B2IM-0820 BOLT FLG M8EX20 C8.8 YZD /508702 76

77 BIIM-0876 BOLT RH M8x716 C8.8 YZD /ISO8678 Short Neck 75

72 BITM-0820 BOLT RH M8x20 C8.8 YZD /ISO8678 Short Neck 4

73 CG226-071 BELT TBOARD LOWER SEAL 55W 7

74 N2TM-08 NUT FLG M8 C8 YZD /so4767 35

75 RO3-08 RIVET INCH GENER/IC 8

CS0131-01 R1

Indicate implement serial number with any parts order

REDEKOP



Knifebar

Serial Number Break From: Serial Number Break To:

Date:06JUL2025 RM20400

FRONT OF COMBINE

CS0131-01 R1

I_ Indicate implement serial number with any parts order

REDEKOP

3



L

Knifebar

Serial Number Break From:

Serial Number Break To:

Date:06JUL2025 RM20400
ITEM NO. PART NO. DESCRIPTION QTY NOTE
7 B1IM-0876 BOLT HEX MEXT16 C8.8 YZD [so4074 20
2 HA700 BLADE STR KNIFEBAR 47 NSS - BK700
3 N2TM-08 NUT FLG M8 C8 YZD /so47167 20
4 N42M-08 NUT LOCK ST7L M8 C70 YZD DIN9SOV 77
5 P2IM-0322 PIN COTTER M3X22 2
6 RP309 GRIP 7
7 wWi1iM-70 WASHER FLAT M70x 20 x 2.3 YZD 2
8 CG1528 FLAT BAR TOP 55W - BLACK 7
9 CG1548 PLATE PRESS KBAR 55W - BLACK 7
70 CG3578 FRAME KNIFEBAR 55W - BLACK 7
77 CG1538 ROD KNIFEBAR 53.5" LENGTH - BLACK 7
72 CG352BA ANIFEBAR ASSEMBLY 55W W/O PADDLE 7
73 CG244B ANIFEBAR HANDLE - BLACK 7 NSS - CG244BA
74 CG244BA ASSEMBL Y, KNIFEBAR HANDLE - BLACK 7
BK700 KIT, BLADE HA700 (70) 5

NSS = NOT SERVICED SEPARATELY

CS0131-01 R1

Indicate implement serial number with any parts order

REDEKOP




Tailboard Mounts

Date:06JUL2025

Serial Number Break From:

RM20400

Serial Number Break To:

FRONT OF COMBINE

CS0131-01 R1

I_ Indicate implement serial number with any parts order

5

REDEKOP




L

Tailboard Mounts

Serial Number Break From:

Serial Number Break To:

Date:06JUL2025 RM20400

ITEM NO. PART NO. DESCRIPTION QTY NOTE
7 RPISTA SPRING GAS SHOCK 2
2 B2IM-0876 BOLT FLG MEXT6 C8.8 YZD /508702 2
3 B2IM-7250 BOLT FLG M72X50 C8.8 YZD /s08702 4
4 B3TM-0820 BOLT RH MEx20 C8.8 YZD /SO8678 Short Neck 8
5 B3TIM-0825 BOLT RH M&x25 C8.8 YZD /SO8678 Short Neck 4
6 N2TM-08 NUT FLG M8 C8 YZD /so47167 72
7 N2TIM-72 NUT FLG M72 C8 YZD /so4767 8
8 RP7109 BUSHING, NYLON 3
9 CG1478 LUG TAILBOARD ADJUST .3757TK - BLACK 7

70 CG1368A

ASSY, BRACKET TAILBOARD SUPPORT - BLACK

77 CG1368

BRACKET TAILBOARD SUPPORT - BLACK

NSS - CG7136BA

72 CG193BL

BRACKET TAILBOARD MOUNT LT - BLACK

73 CG193BR

BRACKET TAILBOARD MOUNT RT - BLACK

74 CG1948

BRACKET TAILBOARD PIVOT - BLACK

75 CG356BAL

ASSY, TAILBOARD 55W LT - BLACK

76 CG396BAR

ASSY, TAILBOARD 55W RT - BLACK

NSS = NOT SERVICED SEPARATELY

CS0131-01 R1

Indicate implement serial number with any parts order

REDEKOP




Tailboards

Serial Number Break From: Serial Number Break To:

Date:06JUL2025 RM20400

FRONT OF COMBINE

CS0131-01 R1

I_ Indicate implement serial number with any parts order

REDEKOP

7



L

Tailboards

Serial Number Break From:

Serial Number Break To:

Date:06JUL2025 RM20400
ITEM NO. PART NO. DESCRIPTION QTY NOTE
7 B3IM-0876 BOLT RH Mx76 C8.8 YZD /ISO8678 Short Neck 40
2 B3TM-0520 BOLT RH Méx20 C8.8 YZD /ISO8678 Short Neck 2
3 N2TM-08 NUT FLG M8 C8 YZD /so47167 43
4 P17-0272 PINROL .725x.75 YZD 2
5 Q2IM-79 RING SNAP EXT M19 YZD 2
6 RP108 M.B. .76/D X 1.250D X .06TK 2
7 RP109 BUSHING, NYLON 7
8 RPIT0 SPRING-C 2
9 WiiM-72 WASHER FLAT M72x 23.5 x 2.4 YZD 2
70 wWi1iM-20 WASHER FLAT M20 x 39 x 4.0 YZD 2
77 CG172BA ASSY, LATCH TAILBOARD ADJUST - BLACK 2
72 CG1728B LATCH TAILBOARD ADJUST - BLACK 2 NSS-CG772BA

73 CG356BL

TAILBOARD 55W LT - BLACK

74 CG356BR

TAILBOARD 55W RT - BLACK

75 CG173Z PIN TAILBOARD LATCH - YZD 2
76 CG1776BL FINSTR22L LT - BLACK 2
77 CG176BR FIN STR 22L RT - BLACK 2
78 CG779BL FINCRV 37L LT -BLACK 7
79 CG179BR FIN CRV 37L RT - BLACK 7
20 CG720BL FINCRV22L LT -BLACK 3
27 CG120BR FIN CRV 22L RT - BLACK 3

22 CG357BL

SUPPORT TAILBOARD 55W LT - BLACK

23 CG357BR

SUPPORT TAILBOARD 55W RT - BLACK

CS0131-01 R1

Indicate implement serial number with any parts order

REDEKOP




7120-9120 AFX Mounts

MAV  Chopper

m
°
(]
o
c
O
o
o
=
o
oy
w
€
o
[
(]
o
s O
= O
o<
=0
2
Fr
O
O
N O
OO
QN
I 4
D
QL
=)
o
o
o O
oo

L\mdicme implement serial number with any parts ‘order

1600186




CASE 7120-9120 AFX Chopper Mounts PAGE: MC-44-102.00

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CH107BL PANEL CHOPPER DOOR LT - Black 1
2 CH107BR PANEL CHOPPER DOOR RT - Black 1
3 CH261BL PANEL SIDE LT /W CR960 - Black 1
4 CH261BR PANEL SIDE RT /W CR960 - Black 1
5 B21M-0816 BOLT FLG M8X16 C8.8 YZD 8
6 B31M-0816 BOLT RH M8X16 C8.8 YZD 10
7 B31M-0820 BOLT RH M8X20 C8.8 YZD 2
8 B31M-0825 BOLT RH M8X25 C8.8 YZD 4
9 CA149B WALL CHP REAR 55W - Black 1
10 CH109B FLOOR EXT 55L NH - Black 1
11 CH1075B HOOD CHOPPER 55W AFX - Black 1
12 CH262B COVER ROLLER HOLE - Black 2
13 N21M-08 NUT FLG M8 C8 YZD 24
14 N21M-12 NUT FLG M12 C8 YZD 10




opper
\§O*9\20 Chaoff and Straw Doors

h
1
Page :MC-44-104.00

Date:9-Feb-2015

C

MAV
Case

No Range To:

Serial

Serial No Range From:

RM20400

1600087

Indicate implement serial number with any pards—order

L

11



CASE 7120-9120 AFX Chaff and Straw Doors

PAGE: MC-44-104.00

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG131Z PIVOT PIN CHOPPER DOOR - Zinkcoated 1
2 CG245BA HANDLE ADJ ASSY 13 5/8L - Black 1
3 CH516B DOOR CHAFF 55 TWO PART - Black 1
4 CH541BL LATCH LEFT SIEVE EXT - Black 1
5 CH541BR LATCH BRKT SIEVE EXT RT - Black 1
6 CS136BA DOOR STRAW /A 8010 - Black 1
7 B21M-1020 BOLT FLG M10X20 C8.8 YZD 4
8 B21M-1225 BOLT FLG M12X25 C8.8 YZD 4
9 B31M-0816 BOLT RH M8X16 C8.8 YZD 4
10 CS153B INTERNAL BAFFLE 7010/8010 - Black 2
11 CS202B FIN INTERNAL STRAW DEFLECT LT 2
12 N21M-08 NUT FLG M8 C8 YZD 4
13 N21M-10 NUT FLG M10 C8 YZD 4
14 N21M-12 NUT FLG M12 C8 YZD 4

12



MAV Chopper
CASE T7120-9120 AFX Sieve Extension

Page :MC-44-106.00 Serial No Range From: Serial No Range To:
Date: 10-Feb-2015 20400

1600085

L Indicate implement serial number with any parts—order

13



CASE 7120-9120 AFX Sieve Extension

PAGE: MC-44-106.00

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CS196BAL ASSY CHAFF DEFLECTOR LT - Black 1
2 CS196BAR ASSY CHAFF DEFLECTOR RT - Black 1
3 B21M-0820 BOLT FLG M8X20 C8.8 YZD 4
4 B21M-1225 BOLT FLG M12X25 C8.8 YZD 6
5 B31M-0816 BOLT RH M8X16 C8.8 YZD 9
6 CH508BL MOUNT SIEVE EXT RT NH - Black 1
7 CH508BR MOUNT SIEVE EXT RT NH - Black 1
8 CH509B COLUMN BELT MOUNT 67 INCH - Black 1
9 CH514B STRAP CR WIDE SIEVE EXT - Black 1
10 CS352-01 BELT AFX WIDE SIEVE EXT 1
11 N21M-08 NUT FLG M8 C8 YZD 13
12 N21M-12 NUT FLG M12 C8 YZD 6

14



CaselH 120/230/240 Series MAV Chopper
Chopper Internal Deflector Components

Date: 3I0CT20IT7

Serial No Range To:

Serial No Range From:

CS0359-01-05

L Indicate implement serial number with any parts order

15



CaselH 120/230/240 Series MAV Chopper
Chopper Internal Deflector Components

Date:310CT2017 Serial No Range From: Serial No Range To:
ITEM NO. PART NO. DESCRIPTION QTY NOTE

/ Cs484B SIEVE EXT AFX 230/240 /

2 CS599BAL DEFLECTOR AFX CHAFF LT /

3 CS599BAR DEFLECTOR AFX CHAFF RT /

4 CS999BAL ASSY LT CHAFF VENT AFX 120s /

5 CS999BAR ASSY RT CHAFF VENT AFX 120s /

6 BZIM-0616 BOLT FLG MeXle C8.8 YZD 1s08/02 6

I BZIM-0820 BOLT FLG MEX20 C8.8 YZD 1508102 27

8 BZ2IM-0825 BOLT FLG MEx25 C8.8 YZD Iso8102 4

g BZIM-1020 BOLT FLG MIOX20 C8.8 YZD 1508102 2

10 B3IM-08&16 BOLT RH M&xl6 C8.8 YZD 1SO8678 Short Neck 82

I B3IM-1020 BOLT RH MIOX20 C8.8 YZD 1S08678 Short Neck 4

2 CSITOB INTERNAL BAFFLE AFX 230,/240S 2
13 CS600-01 BELT AFX 30/40S WIDE SIEVE EXT /
14 CS9zIB FIN STR I3L 2
15 NZIM-06 NUT FLG M6 C8 YZD Isodl6l 18
16 NZIM-08 NIT FLG M8 C8 YZD Iso4l6l 179

CS0359-0I-06

L Indicate implement serial number with any ports order

16




CaselH 8010/8120/9120 Series MAV Chopper MYI8
Chopper Rotor Components

Date: O8MARZ20OIS Serial No Range From:

Serial No Range To:

1600144-0I

L

17

Indicate implement serial number with any parts order




CaselH 80I10/8I20/9120 Series MAV Chopper MYI8
Chopper Rotor Components

Date: OBMAR20I8

Serial No Ronge From:

Serial No Ronge To:

ITEM NO. PART NO.

DESCRIPTION

QTY

NOTE

/ CG730BA ROTOR MAV FG 55W 4R BE RMC I 4 ROW ROTOR-STANDARD SFREAD
2 BIZM-1250 BOLT HEX MIZX50 CIO.9 YzZD 1504014 2

3 BIZM-1260 BOLT HEX MIZX60 CIO.9 YZD 150404 26

4 HAS553 BUSHING .885 BD .750 LD .485 ID MAV Std 76 NSS - ORDER KIT BK553
4 BK553 BUSHING KIT - HA553 (20) 9

5 HAS555 WASHER ROTOR .4851D 1.250D 64 NSS - ORDER KIT BK555
5 BK555 WASHER KIT - HA555 (20) 9

6 HAS550L BLADE FAN MAV LT NA 6 NSS- ORDER KIT BK550L
6 BK550L BLADE KIT - HA550L (6-LEFT) /

I HAS550R BLADE FAN MAV RT NA 6 NSS - ORDER KIT BK550R
I BK550R BLADE KIT - HA550R (6-RIGHT) /

8 HA650C BLADE STR MAV CARBIDE 52 NSS - ORDER KIT BK650C
8 BK650C BLADE KIT HA650C (8) 7

9 NAZM-12 NMUT LOCK STL M2 CIO YZD DIN9SOV 38

1600144-02

L Indicate implement serial number with any ports order

18




20 AFX Jackshaft Assembly

Page :MC-44-108.00
Date: 10-Feb-2015

Sertal No Range To:

Sertal No Range From:

20400

1600088

| Indicate implement serial number with any parts—order

19



Case 7120-9120 AFX Jackshaft Assembly

PAGE: MC-44-108.00

ITEM NO. PART NO. DESCRIPTION QTY NOTE

1 CS143B ARM IDLER /W 11L - Black 1

2 CS144z LINK TENSION 16L - Zinkcoated 1

3 CS1452 LINK TENSION 28.5L- Zinkcoated 1

4 CS243B ARM IDLER /W 9.13L - Black 1

5 CS342B JACKSHAFT Machined 8010 - Black 1

6 B11M-1025 BOLT HEX M10X25 C8.8 YZD 1

7 B11M-1035 BOLT HEX M10X35 C8.8 YZD 2

8 B11M-1690 BOLT HEX M16X90 C8.8 YZD 1

9 B11M-16140 BOLT HEX M16X140 C8.8 YZD 1

10 B21M-1035 BOLT FLG M10X35 C8.8 YZD 2

11 B21M-1225 BOLT FLG M12X25 C8.8 YZD 8
12.1 CG207-01 KEY SQ .5X2 2 2B Drive Option
12.2 CG171 Key Sq .375 X 2 1 2C Drive Option
13.1 CH134-01 SPACER IDLER PULLEY 1 2B Drive Option
13.2 CS412-01 SPACER .656 ID X 1.5 OD X .875L 1 2C Drive Option

14 CS343B BRACKET JACKSHAFT MT - Black 1

15 CS344B BRACKET LOWER MNT - Black 1

16 CS345B INDICATOR SPRG LNGTH 3.5L - Black 1

17 CS346B INDICATOR SPRG LNGTH 4.0L - Black 1

18 CS409-01 SHAFT 7120/8120 JACKSHAFT 1

19 N41M-10 NUT LOCK STL M10 C8 YZD 2

20 N41M-12 NUT LOCK STL M12 C8 YZD 2

21 N41M-16 NUT LOCK STL M16 C8 YZD 2

22 N42M-10 NUT LOCK STL M10 C10 YZD 2
23.1 RP135 IDLER 6PD 1.63W .630ID 1 2B Drive Option
23.2 RP826 Pulley Idler Ribbed 6.0Fd 2.0w .625id Yzd 1 2C Drive Option

24 RP219 BUSHING DX .98 ID 1.10 OD .79L 2

25 RP221 SPRING-C .188 WR 1.0 OD 5.25L 2
26.1 RP225 SHEAVE 2B 11 PD SK CAST IRON 1 2B Drive Option
26.2 RP233 Sheave 2C 11.0 pd SF 1 2C Drive Option
271 RP247 IDLER 8PD 2.0W .630ID 1 2B Drive Option
27.2 RP826 Pulley Idler Ribbed 6.0Fd 2.0w .625id Yzd 1 2C Drive Option
28.1 RP276 SHEAVE 2B 12.4 PD SK 1 2B Drive Option
28.2 RP585 Sheave 2C 16.0 PD SF 1 2C Drive Option
29.1 RP786 BUSHING TAPER SK 2.188 ID 2 2B Drive Option
29.2 RP789 Bushing Taper SF 2.188 id 1 2C Drive Option
29.2 RP158 Bushing Taper SF 1.5 id 1 2C Drive Option
30 W11M-12 WASHER FLAT M12X25.4X2.8 YZD 2

31 W11M-16 WASHER FLAT M16X32X3.5 YZD 2

32 W13M-10 WASHER FLAT M10X39X3.5 YZD 1

33 W21M-10 WASHER HELICAL LOCK M10 1

20



MAV Chogper
Case 1120-9120 AFX Drive Components

Page :MC-44-110.00 Serial No Range From: Serial No Range To:
Date: 10-Feb-2015 20400 present

1600089

L Indicate implement serial number with any parts—order

21



CASE 7120-9120 AFX Drive Components

PAGE: MC-44-110.00

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 B11M-1250 BOLT HEX M12X50 C8.8 YZD 6
2.1 BE2B116K V-BELT 2B x 116L Kevlar 1 2B Drive option
22 BE2C124K V-BELT 2C x 124L Kevlar 1 2C Drive option
3.1 BE2B133K V-BELT 2B X 133L Kevlar 1 2B Drive option
3.2 BE2C132K V-BELT 2C X 132L Kevlar 1 2C Drive option
4 CG207-01 KEY STEP SQ .5X 2 2
5 CG234-01 KEY STEP 14 X9 X 2IN L 1
6.1 CS203-01 SHEAVE CASE DRIVE 2B 1 2B Drive option
6.2 CS410-01 Sheave Case 2C Drive 1 2C Drive option
7.1 CS204-01 HUB CASE DRIVE SHEAVE 2B 1 2B Drive option
7.2 CS260-01 Hub Case Drive Sheave 2C 1 2C Drive option
8 CS205-01 SHIM 16 GA. CASE IDLER 2
9.1 RP129 SHEAVE 2B 8.6 PD SK 1 2B Drive option
9.2 RP233 Sheave 2C 11.0 pd SF 1 2C Drive option
10.1 RP291 BUSHING TAPER SK 50mm ID 1 2B Drive option
10.2 RP389 Bushing Taper SF 50mm id 1 2C Drive option
11 W51M-12 WASHER NORD-LOC M12 6

22



CaselH 120/230/240 Series MAV Chopper
Chopper Drive Components

Date:310CT20I7 Serial No Range From: Serial No Range To:
JS071

CS0359-01-0I

L Indicate implement serial number with any parts order

23



CaselH 120/230/240 Series MAV Chopper
Chopper Drive Components
Date:310CT2017 Serial No Range From: Serial No Range To:
JS071
ITEM NO. PART NO. DESCRIPTION QTY NOTE
/ CS7reB PLATE UPPER JS MOUNT AFX 230/240s /
2 CS7968 GUSSET AFX COMBINE HOOD LT /
3 CS883B PLATE UPPER JS MOUNT AFX 120s /
4 B2M-0820  BOLT FLG M8X20 C8.8 YZD 1s08I02 2
5 BZ2IM-1045 BOLT FLG MIOX45 C8.8 YZD 1508102 /
6 B3IM-1230 BOLT RH MI2X30 C8.8 YZD 1SO8678 Short Neck 2
7 BEZBIITK VBELT 2B Il7L KEVLAR /
g BE3BI44K VBELT 3B 144 KEVLAR /
9 BE3B86K VBELT 3B 88L KEVLAR /
10 CSrorz INDICATOR INTERNAL CHOPPER HS SPRING 8OMM |
I CS8387 BRACKET 230, 20, 10 SERIES KBAR ADJ 25% /
12 C58567 SPACER ROLLER /
13 CcS8rd4z STRAP AFX SUMP L INE /
14 HI99-20 TUBE STRAF .25 OD ZN RUBBER /
15 NIM-12 NUT HEX M2 C8 YZD 1504032 6
6 NZIM-08 NUT FLG M& C8 YZD Iso4l6l g
17 NZIM-12 NUT FLG Mz C8 YZD Iso4l6l 6
18 N4Z2M-10 NMUT LOCK STL MIO CIO YZD DIN98OV 3
19 RPZ90 KEY 14 mm X 9 mm X Z2IN L /
20 RP29I BUSHING TAPER SK 50mm D 2
2l RP387 SHEAVE 3B 9.4PD SK 2
22 RPIIE SHEAVE PTO REDEKOP 3B DRIVE /
23 Wiim-12 WASHER FLAT M2 x 23.5 x 2.4 YZD 3
CS0359-01-02

L Indicate implement serial number with any ports order

24



CaselH 8120/9120 Series MAV Chopper
Chopper Drive Components

Date: O8MAR20I8 Serial No Range From: Serial No Range To:
JS071

1600143-0I

L Indicate implement serial number with any ports order

25



CaselH 8120/9120 Series MAV Chopper
Chopper Drive Components
Date: O8MAR2018 Serial No Range From: Serial No Range To:
JS071
ITEM NO. PART NO. DESCRIPTION QTY NOTE
/ 84188124 PULLEY 3B x 2 CHOPPER - BLACK /
2 CcS7728 PLATE UPPER JS MOUNT AFX 230,/240S /
3 CS7848 SPRING ASSY WELD INT CHOPPER HS /
4 CS7887 SPEED SENSOR AFX 7T / 30T /
5 CS7968 GUSSET AFX COMBINE HOOD LT /
6 CS883B PLATE UPR JS MOUNT AFX 120s WELD /
7 323624 KEY OVAL d4mm x 9mm x 63mm L Class 5 Plain 2
8 BilM-1245 BOLT HEX MI2X45 C8.8 YZD 1504014 2
9 B2IM-0820 BOLT FLG M8X20 C8.8 YZD 1508I02 2
10 B2IM-1045 BOLT FLG MIOX45 C8.8 YZD 1s08/02 /
I B2IM-1240 BOLT FLG MI2x40 C8.8 YZD 1s08/02 5
2 B2IM-1650 BOLT FLG MIEX50 C8.8 YZD 1508102 2
13 B3IM-1230 BOLT RH MI2X30 C8.8 YZD 1SO8678 Short Neck 2
14 BE2BIITK VBELT 2B I7L KEVLAR /
15 BE3B144K VBELT 3B 144L KEVLAR /
6 BE3B88K VBELT 3B 88L KEVLAR /
17 CS777Z WASHER .5 ID 2.5 OD .5 TK 2
18 CcS7977 INDICATOR INTERNAL CHOPPER HS SPRING 8OMM |
19 CS8387 BRACKET NOTCHED 230, 20, 10 SERIES KBAR ADJ 25%
20 CS8567 SPACER ROLLER /
2l cs8raz STRAP AFX SUMP L INE /
20 H99-20 TUBE STRAP 1.25 OD ZN RUBBER /
23 NiIM-12 NUT HEX MI2 C8 YZD 1S04032 6
24 N2IM-08 NUT FLG M8 C8 YZD Iso4lé6l 4
25 N2IM-12 NUT FLG MI2 C8 YZD Iso416] 7
26 N2IM-16 NUT FLG MIE C8 YZD Iso4l6l 2
27 N42M-10 NUT LOCK STL MIO CIO YZD DIN9SOV 3
28 RPII8 SHEAVE PTO REDEKOP 3B DRIVE /
29 WIM-12 WASHER FLAT MI2 x 23.5 x 2.4 YZD 3
30 W3IM-12 WASHER SPRING BVL .12 ID 27 OD 1.8 TK 2
1600143-02

L Indicate implement serial number with any ports order

26




CaselH 240 Series MAV Chopper
Chopper Drive Mount Components

Serial No Raonge From:

Date:24JAN20IT e07

Serial No Range To:

CS0145-02-30

L

27

Indicate implement serial number with any ports order




CaselH 240 Series MAV Chopper
Chopper Drive Mount Components
Date:24JAN20OIT jeSr%\TN‘o Range From: Serial No Range To:
ITEM NO. PART NO. DESCRIPTION QTY NOTE
/ CS77IB JACKSHAFT MACHINED AFX 3B /
2 323624 KEY 14 mm X 9 mm X 63 mm L /
3 84188127 PULLEY 3B x 2 DRIVER JACKSHAFT /
4 87624213 BEARING BALL FLAT 451D 1000D 25W 2
5 BIl-0532 BOLT HEX 5/16-18X2 GRD5 BLACK 3 NSS
6 BIIM-1245 BOLT HEX MiZX45 C8.8 YZD 1504014 /
7 B2IM-1020 BOLT FLG MIOX20 C8.8 YZD 150802 2
8 CS7r6-01 SLEEVE CASE JSHAFT /
9 Csrrrz WASHER .5 ID 2.5 OD .5 TK /
10 CS5799B BRACKET BELT GUIDE /
I RP29/ BUSHING TAPER SK 50mm 1D I C/W BI-0532, WZI-05
12 RP387 SHEAVE 3B 9.4PD SK /
13 RP920 SHAFT JACKSHAFT AFX /
14 wzl-05 WASHER HEL ICAL LOCK 5/16 3  NSS
15 W3IM-12 WASHER SPRING BVL .12 1D 27 OD 1.8 TK /
NSS = NOT SERVICED SEPARATLY CS0145-02- 3l

L Indicate implement serial number with any ports order

28



CaselH 240 Series MAV Chopper
Chopper Upper Arm Pivot Support Components

Serial No Range From: Serial No Ronge To:

Date:24JAN20IT e07

CSOI145-02-32

L Indicate implement serial number with any ports order

29



CaselH 240 Series MAV Chopper
Chopper Upper Arm Pivot Support Components

Serial No Raonge From:

Serial No Range To:

Date:24JAN20IT e07
ITEM NO. PART NO. DESCRIPTION QTY NOTE
/ 540724941 IDLER ASSEMBLY /
2 84217450 IDLER ARM - BLACK 2
3 CSr857 LINK TENSION I8L /
4 337629 SFRING-C 5 Wr 26.5 Od 125mmL YZD /
5 3700l CIRCLIP M52 x 2 2
6 420434 BUSHING DX 301D x 20L 4
I 443898 BEARING BALL FLAT 251D 520D 15W SKF-6205-2RSH 2
& 84287963 SPINDLE IDLER /
9 54522759 INDICATOR SPRING IDLER - YZD /
10 BIM-1030 BOLT HEX MIOX30 C8.8 YZD |s04014 3
1 BIM-1035 BOLT HEX MIOX35 C8.8 YZD 1s040!4 /
2 BIIM-16130 BOLT HEX MI6XI30 C8.8 YZD 1s040!4 /
13 Ccsrrsz SPACER 0.656 ID X [.375 OD X 1.375L /
14 CSrroz WASHER .438 X 1.563 X .I88TK 2
15 NIM-12 NUT HEX M2 CE YZD 1504032 2
6 N42M-10 NUT LOCK STL MIO CIO YZD DIN9SOV 2
17 NA4zM-16 NUT LOCK STL M6 CIO YZD DIN9EOV /
18 WiIM-12 WASHER FLAT M2 x 25.4 x 2.8 YZD /
19 WilM-16 WASHER FLAT MI6 x 32 x 3.5 YZD /
20 WZ2IM-10 WASHER HELICAL LOCK MIO 2

CS0I45-02-33

L Indicate implement serial number with any ports order

30




CaselH 240 Series MAV Chopper
Chopper Lower Arm Pivot Support Components

Serial No Range From: Serial No Range To:

Date:24JAN20IT 1e07

CS0I45-02-34

L Indicate implement serial number with any parts order

31



CaselH 240 Series MAV Chopper

Chopper Lower Arm Pivot Support Components

Date:24JAN20OIT jeSr%\TN‘o Range From: Serial No Range To:

ITEM NO. PART NO. DESCRIPTION QTY NOTE
/ 84217450 IDLER ARM - BLACK z
2 84221090 IDLER TENSION PIVOT /
3 84221105 IDLER FLAT 5.35 W x 6.85 0D PAINTED /
4 CS78lz TENSION ROD AFX JACKSHAFT3B /
5 337829 SPRING-C 5 Wr 26.5 Od 125mmL z
6 37000 CIRCLIP M52 X 2 2
7 395589 BUSHING DX 251D x 30L /
8 420434 BUSHING DX 301D x 20L 4
9 443898 BEARING BALL FLAT 251D 520D I5W SKF-6205-2RSH 49
10 84007680 SPACER IDLER - YZD 2
I 84221086 SLEEVE FLAT IDLER - PLN /
12 84230557 CUIDE PLATE IDLER - BLACK /
13 84522759 INDICATOR SPRING IDLER - YZD z
14 BIIM-1030 BOLT HEX MIOX30 C8.8 YZD 504014 3
/5 BIiM- 16190 BOLT HEX MIEXI90 C8.8 YZD Is040i4 /
16 B3IM-0816 BOLT RH M8xI6 C8.8 YZD 1SO8678 Short Neck 2
17 CS7797 WASHER .438 X 1.563 X .I188TK z
18 CS824-01 BRACKET HYDRAUL IC HOSEMOUNT /
19 NIM- 12 NUT HEX MIZ2 C8 YZD 1504032 g
20 NIM-16 NUT HEX MI6 C8 YZD 1S04032 /
2l N2IM-08 NUT FLG M& C8 YZD Iso4l6] 2
22 N42M-10 NUT LOCK STL MIO CIO YZD DIN98OV 2
23 Q2IM-25 RING SNAP EXT M25 YZD /
24 RPIIG M.B. [.OI3 ID X 1.5 OD .045TK /
25 WilM-10 WASHER FLAT MIO x 20 x 2.3 YZD 3
26 WilM-12 WASHER FLAT MIZ2 x 25.4 x 2.8 YZD 2
27 WZIM-10 WASHER HEL ICAL [ OCK MIO z

CS0145-02-35

L Indicate implement serial number with any ports order

32




MAV Chopper
Case 1120-9120 AFX Shield and AFX Handle

Page :MC-44-112.00 Serial No Range From: Serial No Range To:
Date: 10-Feb-2015 20400

SN\
SN

1600090

L Indicate implement serial number with any pards—order
33



Case 7120-9120 Shield and AFX Handle

PAGE: MC-44-112.00

ITEM NO. PART NO. DESCRIPTION QTY NOTE
1 CG138z BRACKET DRIVE SHIELD MT 8L - Zinkcoated 4
2 CG175B BRACKET DRIVE SHIELD MT 8L - Black 1
3 CS147B SHIELD CHOPPER DRIVE 8010 - Black 1
4 CS206B HANDLE STRAW DR 57W 8010 - Black 1
5 B21M-0816  BOLT FLG M8X16 C8.8 YZD 6
6 B21M-0820 BOLT FLG M8X20 C8.8 YZD 6
7 B21M-1035 BOLT FLG M10X35 C8.8 YZD 4
8 B21M-1235 BOLT FLG M12X35 C8.8 YZD 6
9 CH139-01 SPACER .52ID X .880D X .75L 2
10 CH140-01 SPACER .52ID X .880D X .31L 2
11 CH141-01 BRACKET DOCR LATCH 2
12 CS148-01 MOUNT SHIELD 8010 1
13 CS201-01 BRACKET DRIVE SHIELD 8L 8010 1
14 N21M-08 NUT FLG M8 C8 YZD 12
15 N21M-10 NUT FLG M10 C8 YZD 2
16 N21M-12 NUT FLG M12 C8 YZD 4
17 W12M-10 WASHER FLAT M10X28X2.8 YZD 4

34



CaselH 120/230/240 Series MAV Chopper
Chopper Drive Shield Components

Date:310CT2017 Serial No Range From:

MR11284

Serial No Range To:

CS0359-01-03

L

35

Indicate implement serial number with any parts order




CaselH 120/230/240 Series MAV Chopper
Chopper Drive Shield Components

Date:3I0CT 017

Serial No Ronge From:

Serial No Ronge To:

MR11284
ITEM NO. PART NO. DESCRIPTION QTY NOTE
/ CS79IB UPFPER SHIELD TOP MOUNT /
2 C5841B BRACKET HYDRAULIC DRIVE LINES /
3 C5884BA AFX 230_240S DRIVE SHIELD /
g C58856 BRACKET TOP SHIELD MOUNT /
5 58868 BRACKET BOTTOM SHIELD MOUNT /
6 8444410/ HOSE CLAMP HYD DRIVE LINES /
I BZIM-0816 BOLT FLG M8Xl6 C8.8 YZD 1508102 23
8 BZIM-0820 BOLT FLG M8X20 C8.8 YZD 150802 25
9 BZIM-0525 BOLT FLG M8x25 C8.8 YZD [s508102 /
10 NZIM-08 NIT FLG M8 C8 YZD Iso4l6! 174

CS0359-01-04

L Indicate implement serial number with any ports order

36



Case 7120-9120 20S Ladder Assembly

Page:MC-44-114.00
Date:ll-Feb-2015

MAV  Chopper

Serial No Range To:

Serial No Range From:

20400

160009

L Indicate implement serial number with any paris order

37



Case 7120-9120 Ladder Assembly

PAGE: MC-44-114.00

ITEMNO. PARTNO. DESCRIPTION QTY NOTE
1 CS209B MOUNT LADDER LINK HANDLE - Black 1
2 CS210BL BRAKET LEFT LINK MOUNT - Black 1
3 CS210BR BRAKET RIGHT LINK MOUNT - Black 1
4 CS211BL BRKT INNER LEFT LINK MOUNT - Black 1
5 CS211MWR  BRKT INNER RIGHT LINK MOUNT - Black 1
6 CS215B BRAKET DOOR HANDLE PIVOT 1
7 CS217BL RAIL CASE LADDER HAND 1
8 CS217BR RAIL 20 SERIES CASE RIGHT 1
9 CS245BA ASSY AFX LADDER HANDLE - Black 1
10 CS257B FRAME LADDER PARALLEL LINK - Black 1
11 CS417B AFX Ladder Support Mount Weldment - Black 1
12 B11M-0850 BOLT HEX M8X50 C8.8 YZD 2
13 B21M-0825 BOLT FLG M8X25 C8.8 YZD 4
14 B21M-1030 BOLT FLG M10X30 C8.8 YZD 2
15 B31M-0820 BOLT RH M8X20 C8.8 YZD 16
16 B31M-0835 BOLT RH M8X35 C8.8 YZD 2
17 CS212-01 PIN LADDER LK PVT 2
18 CS213-01 PLATE LADDER STOP 1
19 CS214B SHIM 2 X 4 X .25 - Black 3
20 CS218B BRAKET BACK LADDER MOUNT - Black 2
21 CS242BL BRACKET LEFT COWLING SUPPORT - Black 1
22 CS242BR BRACKET RIGHT COWLING SUPPORT - Black 1
23 CS334B BRACKET RAIL BRACE - Black 1
24 CS347B STEP AFX LADDER - Black 1
25 CS348B BRAKET AFX RAIL MOUNT - Black 2
26 N21M-08 NUT FLG M8 C8 YZD 24
27 N21M-10 NUT FLG M10 C8 YZD 2
28 N41M-08 NUT LOCK STL M8 C8 YZD 2

38



1.866.REDEKOP (1.866.733.3967)

Saskatoon, Saskatchewan Canada S7K 3J7
info@redekopmfg.com
www.redekopmfg.com

For additional and the most up to date Manuals:

REDEKOP




